QUICKIE SHARK /SHARK S
PAGE 1




QUICKIE SHARK /T SHARK-S ...ttt b e e e s b e e bt e b oo o b e e s b e e e bt e e h b e e b e e e b e e e h e s s ab e e be e e ab e e s b e e s as e e ebe e e be e s beesbeesaneeneeaans
QUICKIE SHARK DISCONTINUED
GLOSSARY OF ABBREVIATIONS......

(O 1O I s PPN
ST L S ol L ] PP
STEERING FORK ... .ottt bbbt e b b e b e s b e e e b e s o h e s R e e e H b oo b e e s R e e e b b e e b e e e b e e e b e s e b e e b e e s hb e e sb e s s e e e saa e s b e e abae e
SHARK - STEERING FORK HIGH........ciiiiiiiiii et e e s e e b e e e b e e e s st e e e s sba e s e s be e s e s b e e s s sre e e sannes
SHARK - STEERING FORK LOW ....

SHARK / SHARK'S - FRAME SHORT/LONG .......cciiiiiiiiiii ettt b e s b e e b e sh e st e e sbe s e b e e s b e e s be e san e e bee e
SHARK / SHARK S - FRAME WITH REMOVABLE FORK ..
SHARK / SHARK S - STAND WITH X-LINK HINGE......
SHARK / SHARK S - STAND FOR REMOVABLE FORK.
BACKREST ... bbb R R e SRR e e e h e R e e e eh s b e E e nae e ne e
SHARK - BACKREST HIGH.... oottt e b e e s s h b e e e e s b e e e e s b e e e s e b e e e s s ab e e e s sba e s e s ba e s s s b e e s s sre e e sannes
SHARK - BACKREST LOW ...t s b e b e e s b e oo bbb e e s b e e e e e b e e e s e hb e e e s bb e e e s be e e e e b e e s s ab e e s s b e e s s abees
SHARK = BACKTUBE.......ctiiiii bbb b s h e e e e b b e e b e e s b e e s b e s hb e e b e e s s b e e sh e e s ae e e b e s e b e e s b e s s b e s saa s s nee e
GEARING SYSTEM / SPINDAL ...ttt ettt ettt h ettt e bt e sh et e bt e ea bt e ke e o2 st e 1he e oot e ek st e b e e eb st e be e ean e e b et e sb e e nbe e e bt esan e e beenbneens
SHARK - SPINDAL HOUSING ...ttt bbb e e b e s s b b e e s b e e e s e b e e e s e a b e e e s e bb e e e s be e e s e be e s s ab e e s s b e e e s abnes
SHARK - STANDARD CRANK....
SHARK - V-CRANK.........cccvvrens
SHARK - SPECIAL V - CRANK............
SHARK - CRANK SHAFT / CHAIN RING ..ottt sr e sm e e m e e n s ee e m s s e e e nn e e e nre e e e nre e e e nneeneennis
SHARK - HANDLES ...t e s b bt e o b b e e e s b e e e s s ab e e e s sh b e e e e e be e e oo b e e e s e ab e e e s e ab e e e s ba e e e s be e s e s abe e s s br e e e sannes
SHARK - HUB SHIFTER ... .coii bbb e b e e e e b e e e e b e e e s bb e e s s b e e e e e b e e s s b e e s s b e e s sabnes
SHARK - GEARING SYSTEM.. ..ottt e b e b e e b b e b e e s hb e sh e e s e e e b e s e b e e s b e e s a e s saa s s ne e e
SHARK - GEARING SYSTEM AND BRAKE..

ACCESSORIES ...ttt ettt e bt e ekt e bt o2 bt e b et o2 bt oo b s £ e e b £ e eh e e b e e SE et e b e e R R e ek b€ oAb e e R et e R e e eh e R et R et he e bt et et b e nen e e s
SHARK - FRONT FENDER & LIGHT .....tiittitiitteit ittt ettt he et sh a1t b e b et sttt e b e et nb et e nb e e s e sb e s e nne e e nis

SHARK - REAR FENDER & LIGHT ....coiiiiiiiiiieii ettt m e m e n st et s e e nme e e nne e e nne e enneeneennis

TIRE PUMP ...ttt ettt ekt oh et e e e bt e b et 4 h e 44kt oa bt ek e € o2 b e o1 h s € oAb e e eh b e e bt 44 hs e e be e e e bt ek et e s b e e nhn e e bt e e et e b e e nte e

(D8] o] [[or=1 (=3 o) B 11 [ T T TP SOP P OUPPRTPPPPRROE

© O© 0o ~N~NDd

10

WWWWWWWWWRNNNNNNNNNERER R R PB R
OCOXODUONPRPOOODTABRNRLRRLPOON®OAMWLE

QUICKIE SHARK /SHARK S
PAGE 3




[06/06/2019] QUICKIE SHARK DISCONTINUED

PAGE 4 QUICKIE SHARK
/SHARK S




[06/06/2019]

QUICKIE SHARK /SHARK S
PAGE 5




Description
DISCONTINUED PRODUCT

PAGE 6

QUICKIE SHARK
/SHARK S




GLOSSARY OF ABBREVIATIONS

[12/10/2019]

Note: see Informations Panel for file.

1AD One Arm Drive CcZ Cozy INH Inhibit PCB Pediatric Center of Gravity S/IA Swing Away
3DCR  3DX Microclimatic cover for DAB Depth-adjustable Back INORG  Inorganic coating (AKA: Zippie Iris) SIF Side Frame
Cryo style inserts DB Dynamic Back INSRT  Insert PCM Power Center Mount SCW Screw
AAA Adult Angle Adjustable DBL Double [l{e] Swing In Out PED Pediatric SDLE Saddle
AACM  Angle Adjustable Center Mount DC Deep Contour IRIS Intelligent Rotation in Space PEL Pelvic SG Side Guard
ABD Abductor DL Desk Length ISM Intelligent Seating Module PH Push Handle SGTG  Super Grip Thumb Guard
AC All Court DP Dual Post Armrest JA Jay Active PHIL Phillips SHCS  Socket Head Cap Screw
AD Arm Drive D-Post  Dual Post Armrest JNR Junior PIL Pin Lock SHSS Socket Head Set Screw
ADJ Adjustable D-PST  Dual Post Armrest KAA Kids Angle Adjustable PL Plated SHLDR  Shoulder
ADPT  Adapter DRP Drop (seat) KDS Kids PLL Pull SHT Short
AE Air Exchange DRV Drive KT Kit (usually consists of all mounting PLT Plate SLD Solid
AHAB  ASAPII DTT Diagnostic Test Tool hardware for one side) PLST Plastic SLNG 8ling
ANG Angle DY Dynamic Back KVLR  Kevlar PLY Plywood SLTD Slotted
ALR Articulating Legrest EA Each KZ Quickie Kidz/Zippie Kidz PNEU  Pneumatic SLV Sleeve
ALUM  Aluminum ELR Elevating Legrest L Left PNK Pink SM Small
AMH Adjustable Mounting Hardware EXT Extension LAT Lateral PNT Paint SNGL Single
ANO Anodized EXTND Extended LCK Lock PNTD  Painted soc Socket
ASAP  Adjustable Seating and Positioning F Folding Frame LFH Left Front Horizontal POLY  Polyurethane SPCR  Spacer
ASL Adaptive Switch Labratories FHCS  Flat Head Cap Screw LFT Left POST  Posterior SPEC CLR Specify Color
ASM Assembly (includes other parts) FL Full Length LFV Left Front Vertical PR Pressure Relieving SPHA Single Post Height Adjustable
ASSM  Assembly FLD Folding LH Left Hand PR Power Recline SPK Spoke
ASSMLY Assembly FLFT  Flip-up Footrest LH Left Horizontal PR Pair SPR Super Grip Handrim
ASSY  Assembly FLP Flip LK Lock (PR) Pair sQz Squeeze
AT Anti-tip FLRD  Flared LNG Long PRCR  Premium Leatherette cover Ss Stainless Steel
ATT Attachment FM Foam LO Lift Off for Cryo style inserts ST Seat
BB Basketball FM Front Mount Lo Lift Off PRE-ISC Pre-Ischial SITAP Self Tapping
BC Breezy Chrome FNDR  Fender LP Loop PREM  Premium Leatherette cover STCR  Stretch Cover for Cryo Style
BCK Back FPH Folding Push Handle LPS Loops material inserts
BCKBRD Backboard FT Foot LRG Large PROJ  Projection STD Standard
BH Button Head F/REST Footrest LRH Left Rear Horizontal PRPL  Purple STL Style
BHCS  Button Head Cap Screw FRNT  Front LRV Left Rear Vertical PRTL Partial STR Stretch cover material
BKL Buckle FTPLT Footplate LS Low Sheer PSH Push STRLR  Stroller
BKRST Backrest FTRST Footrest LT Long Tab PT Point STRT Straight
B-LOCK Back Lock F/UP Flip-up LT Natural Fit Lite Handrims PTTRN Pattern SUP Support
BLD Build Up FWD Front Wheel Drive LTRL Lateral PWR Power SYS System
BLK Black FXT Fixed LUMB  Lumbar Qi Quickie 1 T Tab
BLU Blue G8 Grade 8 higher grade = stronger Lv Left Vertical Q2 Quickie 2 TG Thumb Guard (std)
BR Breezy GP Quickie GP w Low Q2HP Quickie 2 High Performance THRD Threaded
BRD Board GPS Quickie GPS LX Quickie LX Qc Quickie Carbon Ti Titanium
BRNG  Bearing GPV Quickie GPYV LXI Quickie LXi QR Quick Release TL Tall
BRKT  Bracket GNRC  Generic MACH  Machine QRx Quickie RX TLC Tilt Lift Comb
BSHNG Bushing H Hole MECH  Mechanism QTi Quicke Titanium TLT Tilt
BTTN Button HB High Brake MED Medium QT/QTS Quickie Tilt & Space TNNS Tennis
BTTRY Battery HD Head or Heavy Duty mm Millimeter QUAD  Quadrant Pad Ts Tilt-in-Space
BZ Breezy H/D Heawvy Duty MNT Mount R Right TS Tilt-in-Space
CAA Composite Angle Adjustable HDRST Headrest MNTG  Mounting RCLNR Recliner UNIV Universal
CG Center of Gravity HDWR  Hardware MOD Modify or Modification REC Receiver UNTHRD Unthreaded
CGT Center of Gravity Tilt (AKA: IRIS) HEX Hexagon Ms Machine Screw REG Regular UPH Upholstery
CHRGR Charger HH Hemi-Height or Hex Head MWD Mid Wheel Drive REL Release VERT Vertical
CJSM  Color Joystick Module HK Hook NatFit  Natural Fit Handrim REV Reverse W With
CLMP  Clamp HL Heel Loops NAUG  Naugahyde RH Right Hand Wi/ With
CLNCHR Clincher HM High Mount NF Non-folding RH Right Horizontal WD Wide
CLR Clear HNDL Handle NF Natural Fit Handrim RFH Right Front Horizontal W/F Water Fall
COMP  Complete HNGR  Hanger NFLT Natural Fit Lite Handrim RFV Right Front Vertical W/O Without
CMPST Composite HP High Pressure NR Non-recessed RNUT(S) Rivnut(s) WHL Wheel
CRM Chrome HR Handrim OBLIQ  Obliquity RoHS  Restriction of Hazardous Substances | WLDMNT Weldment
Cis Cap Screw HRDWR Hardware OBLQ  Oblique RR Rear XS Cross Spoke
CcSs Countersunk HRNSS Hamess oD Outer/Outside Dimension RRH Right Rear Horizontal YLW Yellow
CSTR  Caster HS High Speed Qo/s Old Style RRV Right Rear Vertical z2 Zippie 2
CUSH  Cushion HT Height or Heat Treated OUTBRD Outboard RT Right ZN Zinc
cv Conventional D Inner/inside Dimension Diameter P1 Quickie P100 RV Right Vertical P Zippie
CVR Cover IN In/Out (for swing infout hangers) | P2 Quickie P200 RV Quickie Revolution ZP2 Zippie 2
CVRS  Covers INBRD  Inboard P3 Quickie P300 RWD Rear Wheel Drive
CYL Cylinder INC Incontinent P5 Quickie/Zippie P500 SA Swing Away
Pos. Item Number Description Remarks

GLOSSARY OF ABBREVIATIONS

see attachment in Informations Panel

QUICKIE SHARK /SHARK S
PAGE 7




[08/2006]

SHARK - BRAKE

Pos.

11
12
13
1.4
15
1.6
1.7
18
2.1
2.2
2.3
2.4

Item Number
000 228 014
000 228 019
000 228 054
471 812 130
000 128 007-ET
000 102 029-ET
000 130 116-ET
000 130 121-ET
000 228 022
000 228 077
000 228 076-ET
000 228 079-ET

Description

Caliper brake Racing
Caliper brake Touring
Caliper brake f. 7-Speed
Teleskoprohr fiir Bremse
Nut M 6 DIN 985

Nut M 6 x 20 DIN 912
Washer A 6,4 DIN 9021
Washer A 6,4 DIN 7349
Brake lever

Housing brake 340 mm, Fork high / Fork low
Brake cable

Brake cable end cap

Remarks

25 Pcs.
20 Pcs.
25 Pcs.
25 Pcs.

10 Pcs.

PAGE 8

QUICKIE SHARK

/SHARK S




SHARK - FOOTREST

[08/2008]

Pos.
1.1-1.4,2.1-2.4
1.1-1.4,3.1-3.3
1.1

1.2

1.3

14

2.1

2.2

2.3

2.4

3.1

3.2

3.3

4.1

Item Number
470 821 201
470 821 202
470 821 200
000 282 042-ET
470 821 003
615 840 012
471 821 001
000 128 007-ET
000 130 109-ET
000 102 006-ET
615 821 002
615 821 003
000 102 006-ET
615 840 008.01

Description

Foot rest for long legs cpl.
Foot rest for short legs cpl.
Foot rest

Louvered cap 18,7 mm

Velcro Foot strap

Soft strip 200 mm

Foot rest clamp

Hex nut M 6 DIN 985
Washer A 6,4 DIN 125

Soc. Screw M 6 x 25 DIN 912
Clamp inside

Clamp outside

Soc. Screw M6 x 25 DIN 912
Strap to fix legs to fork

Remarks

10 Pcs.

25 Pcs.
25 Pcs.
25 Pcs.

25 Pcs.

QUICKIE SHARK /SHARK S
PAGE 9




[07/2006]

SHARK - STEERING FORK HIGH

Pos.
1.1-1.2
1.2
2.1-2.6
2.2

2.3

2.4

25

2.6
3.1-3.2
3.2

4.1
4.1
4.2

4.2
0.B.

Item Number
471 812 095S
000 102 029-ET
471 812 096
000 228 300S
000 282 111
471 861 002
000 100 036-ET
000 100 005-ET
471 812 097
000 280 010-ET
471812 014
000 228 004
471 812 015
000 228 006
000 282 034

Description

Steering fork high

Soc. screw M 6 x 20 DIN 912
Steering tube

Headset

Damper GMT-Puffer, Typ C
Clamp tube

Hex. screw M 8 x 40 DIN 933
Hex. screw M 8 x 16 DIN 933
Chain guard high cpl.

Zip tie 178 x 4,8 mm

Sport computer cpl.

Sport computer

Speedo meter & O-Ring cpl.
Speedo meter

O-Ring 70x2

Remarks

25 Pcs.

25 Pcs.
25 Pcs.

10 Pcs.

PAGE 10

QUICKIE SHARK

/SHARK S




SHARK - STEERING FORK LOW

[10/2006]

Pos. Item Number
1.1-1.2 471 812 094S
1.2 000 102 029-ET
2.1-2.8 471812 093
2.2 000 228 300S
2.3 000282 111
2.4 471 861 002
25 471 861 003
2.6 000 100 005-ET
2.7 000 102 012-ET
2.8 840 826 007-ET
3.1 471 812 014
3.1 000 228 004
3.2 471 812 015
3.2 000 228 006
4.1-4.2 471 812 098
4.2 000 280 010-ET
0.B. 000 282 034

Description

Steering fork low

Soc. screw M 6 x 20 DIN 912
Steering tube

Head set

Damper GMT-Puffer, Typ C
Clamp tube

Brake bracket

Hex. screw M 8 x 16 DIN 933
Hex. screw M 8 x 30 DIN 933
Socket nut

Sport computer cpl.

Sport computer

Speedo meter cpl.

Speedo meter

Kettenschutz tief kpl.
Kabelflachbinder 178 x 4,8 mm
O-Ring 70x2

Remarks

25 Pcs.

25 Pcs.
25 Pcs.
10 Pcs.

10 Pcs.

QUICKIE SHARK /SHARK S
PAGE 11




PAGE 12

QUICKIE SHARK
/SHARK S




SHARK - DRIVE WHEEL 26" WITH EXTERNAL CASSETTE HUB [11/2006]

Pos.
1.1-1.2,15
1.1-1.2,15
1.1-1.2,1.5-1.7
1.3

1.4

15

1.6

1.7

1.8

Item Number
000 850 333
000 850 331
471 851 001
000 228 100
000 228 061
000 283 154
000 283 108
000 283 043
000 233 006

Description

DRIVE WHL 26" HUB DT240S

DRV WHL 26" HUB SHIMANO DEORE

Drive wheel 26"; Hub DT240S DRNO

Shark-S: Cassette 9-speed, SRAM PG990, 11-34 teeth
Shark: Cassette 9-speed, SRAM PG950, 11-34 teeth
Rim band 26"

Air tube 26", 20-571

Tyre 26", 25-559

Wheel spanner

Remarks

complete assembly with tire and tube

QUICKIE SHARK /SHARK S

PAGE 13




[11/2006] SHARK - DRIVE WHEEL 26" WITH INTERNAL GEARING HUB WITH REVERSING DRUM BRAKE

Pos. Item Number Description Remarks
11 000 850 338 Drive wheel 26" (559) 7-Speed Hub cpl.
1.2 000 283 154 Rim band 26"
1.3 000 283 108 Air tube 26", 20-571
1.4 000 283 045 Tire 26" x 1.35
1.4 000 283 043 Tire 26" x 1.10
15 000 280 001-ET Spoke reflector 10 Pcs.
1.6 000 102 011-ET Button head M 6 x 20 Torx 25 Pcs.
1.7 000 130 107-ET Plastic washer 15x 6,4 x4 PA 10 Pcs.
1.8 000 128 007-ET Nut M 6 DIN 985 25 Pcs.
1.9 000 102 012-ET Hose clamp 30 x 15 mm 25 Pcs.
1.10 471 853 014 Drehmomentstitze
1.6-1.10 471 853 015 Drehmomentstitze kpl. fir 7-Gangschaltung

PAGE 14 QUICKIE SHARK

/SHARK S




SHARK - REAR WHEEL [11/2006]

Pos. Item Number
1.1-15 000 850 173
1.1-15 000 850 174
1.1-15 000 850 175
1.1-15 000 850 176

11 000 850 100

11 000 850 340

1.2 000 283 159

1.2 000 283 154

1.3 000 283 106

1.3 000 283 108

1.3 000 283 103
14 000 283 042

14 000 283 046
14 000 283 043
14 000 283 045
15 000 280 001-ET
2.2 471 853 001
2.3 471 853 002
2.4 000 130 116-ET
25 000 102 002-ET
3.1 615 853 001.03

Description Remarks
Rear wheel 20" w. design hub, tire 20" x 1 1/8"
Rear wheel 20" w. design hub, tire 20" x 1 1.35"
Rear wheel 26" w. design hub, tire 26" x 1 1/8"
Rear wheel 26" w. design hub, tire 26" x 1 1.35"
Rear wheel 20" w. design hub (w./o. tire)

Rear wheel 26" w. design hub (w./o. tire)

Rim band 20"

Rim band 26"

Air tube 20" 28/32-406/451

Air tube 26", 20-571

Air tube 26" x 1 3/8"

Tire 20" x 1 1/8", 28-406

Tire 20" x 1.35", 35-406

Tire 26" x 1.10", 28-559

Tire 26" x 1.35", 35-559

Spoke reflector 10 Pcs.
Axle sleeve 10°f. Stem

Stem

Washer A 6,4 DIN 125 25 Pcs.
Soc. screw M6 x 12 DIN 912 25 Pcs.

Axle sleeve 10° f. QR axle

QUICKIE SHARK /SHARK S
PAGE 15




Pos. Item Number Description Remarks
3.2 000 220 299 QR axle f. Design wheel
4.1 471 853 003 Axle tube
PAGE 16 QUICKIE SHARK

/SHARK S




SHARK / SHARK S - FRAME SHORT/LONG

[07/2005]

SHAR - Aliebat

SOPUS ) QUICKIE - Aafedes

Pos.
1.1-15
1.1-1.5
1.1-15
1.2

1.3

1.3

1.3

1.3

1.3

1.3

1.4

1.4

1.4

2.1
2.2
3.1-35
3.1-35
3.1

3.2

3.3

3.3

34

3.5

Item Number
471 812 200S
471 812 209S
471 812 201S
000 228 300S
000 280 200
000 280 201
000 280 205
000 280 202
000 280 203
000 280 206
000 280 204
000 280 211
000 280 212
471 812 013
000 102 012-ET
471 812 301
471 812 308
471 812 302
000 282 038-ET
471 853 011
471 753 011
000 102 012-ET
000 128 007-ET

Description

Frame SHARK, short

Frame SHARK - S, short
Frame SHARK - S, long
Headset

SOPUR - Sticker, large, Silver
SOPUR - Sticker, large, Black
SOPUR - Sticker, large, Gold
QUICKIE - Sticker, large, Silver
QUICKIE - Sticker, large, Black
QUICKIE - Sticker, large, Gold
SHARK - Sticker, Silver
SHARK - Sticker, Black
SHARK - Sticker, Gold

Axle bracket

Soc. screw M 6 x 30 DIN 912
Bumper 20" cpl.

Bumper 26" cpl.

Bumper

Louvered cap 20 mm

Bumper bracket

Bumper bracket

Soc. screw M 6 x 30 DIN 912
Hex nut M 6 DIN 985

Remarks

2 Pcs.

25 Pcs.

25 St./Pkg.
right

left

25 Pcs.

25 Pcs.

QUICKIE SHARK /SHARK S

PAGE 17




[07/2005]

SHARK / SHARK S - FRAME WITH REMOVABLE FORK

Pos.

1.1-14
11-14

1.2
13
1.4
1.5
1.4
1.4
1.6
1.6
1.6
1.6
1.6
1.6
21
21
2.10
211
2.2
2.3
2.4

Item Number
471812 204S
471 812 202S
471 812 041
300 833 005
000 144 013-ET
000 280 204
000 280 211
000 280 212
000 280 200
000 280 201
000 280 205
000 280 202
000 280 203
000 280 203
471 812 040
471812 048
000 120 202
000 604 183
000 228 300S
000 233 034
471 812 044

Description

Frame short, w. X-Link

Frame large, w. X-Link

Spacer plate

Clamp

Riv nut

SHARK - Sticker

SHARK - Sticker, black
SHARK - Sticker, gold

SOPUR - Sticker, silver, large
SOPUR - Sticker, black, large
SOPUR - Sticker, gold, large
QUICKIE - Sticker, silver, large
QUICKIE - Sticker, black, large
QUICKIE - Sticker, gold, large
Steering head removable, SHARK
Steering head removable, SHARK S
Hex screw M 12 x50 DIN 933
Wrench SW 19 mm

Fork bearing set cpl.

Star handle DIN 6336

Pin

Remarks

50 Pcs.

Form K, M 8

PAGE 18

QUICKIE SHARK
/SHARK S




Pos. Item Number
25 000 243 003
2.6 471 812 066
2.7 000 104 029-ET
2.8 471 812 067
2.9 000 138 010-ET
3.1 471 812 107
3.2 000 282 042-ET
3.3 000 104 026-ET

Description

Savety clip

Receiver

Screw M x 20 DIN 7991
Bridge

Savetywasher M 12

Stand for X-Link fork, black
Cap 18 mm

Screw M 6x 12 DIN 7991

Remarks

25 Pcs.

10 Pcs.

10 Pcs.
25 Pcs.

QUICKIE SHARK /SHARK S
PAGE 19




[09/2004]

SHARK / SHARK S - STAND WITH X-LINK HINGE

,:)"E—! S -1_,}

3.6
Pos. Item Number Description Remarks
11 000 282 121 Bushing 8x10x5,5
1.2 000 282 123 Bushing 10x12x 7
1.3 000 282 122 Bushing 15x17x9
2.1 471 812 033 Hinge
2.2 471 812 043 Spring housing
2.3 000 242 011 Spring 0,7 x4,3x12,1x5,5
24 000 154 210 Steel pin 6h8 x24 DIN 7
2.5 000 233 022 Screw M 12x30 DIN 913
2.6 471 812 034 Bone
2.7 000 154 211 Steel pin 8h8 x 36 DIN 7
3.1 471 812 045 Stand with hinge
3.2 471 712 063 Spring left
3.3 471 812 063 Spring right
3.4 000 181 009 Safety ring 10 mm DIN 471
35 471 812 042 Shaft
3.6 760 827 007-ET Cap 23 mm 10 Pcs.

PAGE 20

QUICKIE SHARK
/SHARK S




SHARK / SHARK S - STAND FOR REMOVABLE FORK

[08/2006]

Pos. Item Number
1.1-15 471812 129
1.2 760 827 007-ET
1.3 000 100 907
14 000 128 016-ET
15 000 130 154-ET

Description

Stand for removable fork cpl.

Hex nut M 12 DIN 985

Hex screw M 10 x 130 DIN 933
Hex nut M 10 DIN 985

Washer 32 x 9,9 x 1,5 Plastic, black

Remarks

10 Pcs.
6 Pcs.

10 Pcs.
25 Pcs.

QUICKIE SHARK /SHARK S
PAGE 21




[03/06/2018]

SHARK - BACKREST HIGH

Pos.
1.1-1.4,2.1-2.3

1.1-1.3,2.1-2.3,3.1-34

11
1.2
13
1.4
14
1.4
14
1.4
14
21
22
2.3
3.1
3.2
3.3
3.4
34
3.4
34
3.4
34

Item Number
471 841 050
471 841 070
471 841 010S
471 841 026-ET
471 841 016-ET
000 102 172-ET
000 102 227-ET
000 102 173-ET
000 102 174-ET
000 102 176-ET
000 102 175-ET
471 841 005
471 843 001
471 843 002
000 104 116-ET
000 102 231-ET
471 841 030
000 102 171-ET
000 102 172-ET
000 102 227-ET
000 102 173-ET
000 102 174-ET
000 102 176-ET

Description
BACKREST HIGH, FIXED, CPL

BACKREST HIGH, FOLD DOWN, CPL

BACKREST HIGH
SPACER 5 MM
SPACER

SOC. SREW M 8 X 35 DIN 912 F.

SOC SC M8X50 DIN 912 F.W:40

SOC. SREW M 8 X 55 DIN 912 F.
SOC. SREW M 8 X 65 DIN 912 F.
SOC. SREW M 8 X 75 DIN 912 F.
SOC. SREW M 8 X 85 DIN 912 F.

BACK CUSHION STD
BACK COVER

SOFT STRIP 1515 MM
FHCS M8 X 25

SET SC M 6 X 10 DIN 551
BACKREST BRACKET

SOC. SREW M 8 X 25 DIN 912 F.
SOC. SREW M 8 X 35 DIN 912 F.

SOC SC M8X50 DIN 912 F.W:40

SOC. SREW M 8 X 55 DIN 912 F.
SOC. SREW M 8 X 65 DIN 912 F.
SOC. SREW M 8 X 75 DIN 912 F.

Remarks

4 Pcs.
12 Pcs.
10 Pcs.
6 Pcs.
6 Pcs.
6 Pcs.
6 Pcs.
6 Pcs.

8 Pcs.
25 Pcs.

10 Pcs.
10 Pcs.
6 Pcs.
6 Pcs.
6 Pcs.
6 Pcs.

PAGE 22

QUICKIE SHARK
/SHARK S




Pos.
4.1-4.7
4.1
4.2

4.3

4.4

45

4.6

4.7

Item Number
47203110S

471 841 018
471 841 031
471 843 008
000 102 140-ET
622 842 003-ET
000 130 111-ET
000 128 007-ET

Description

HEAD REST CPL

NECK SUPPORT

NECK PAD

NECK COVER

SOC SC M5X35 DIN 912 F.W:36
WASHER

WASHER A 5.3 DIN 125

HEX NUT M6 DIN 985

Remarks

25 Pcs.
6 Pcs.

25 Pcs.
25 Pcs.

QUICKIE SHARK /SHARK S
PAGE 23




[10/2004]

SHARK - BACKREST LOW

Pos. Item Number Description Remarks
11 471 841 020S Back rest low
1.2 471 843 003 Back pad small
w/0 pic. 471 843 004 Back cover
1.4 000 102 225-ET Soc. srew M 8 x 30 DIN 912 f. W: 36 10 Pcs.
1.4 000 102 226-ET Soc. srew M 8 x40 DIN 912 f. W: 38 10 Pcs.
1.4 000 102 228-ET Soc. srew M 8 x50 DIN 912 f. W: 40 6 Pcs.
1.4 000 102 229-ET Soc. srew M 8 x 60 DIN 912 f. W: 42 6 Pcs.
1.4 ? Soc. srew M 8x 70 DIN 912 f. W: 44 6 Pcs.
15 471 841 016-ET Spacer 10 Pcs.
1.7 471 843 005 Soft strip 995 mm

PAGE 24 QUICKIE SHARK

/SHARK S




SHARK - BACKTUBE

[08/2009]

Pos.

11
1.2
1.3
14
15
21
2.2
2.3
2.4
25
2.6
2.7
2.8

Item Number
471 841 025.01
471 841 017
000 128 007-ET
000 130 116-ET
000 831 232-ET
614 812 013
000 130 107-ET
471 841 015
000 102 029-ET
000 102 006-ET
614 812 007
000 243 001
000 105 027-ET

Description

BACKTUBE

Plug

HEX NUT M6 DIN 985
WASHER A 6.4 DIN 9021
SADDLE

POSITIONING RING

WASHER A 6.3 DIN 125

TUBE CLAMP

SOC SCREW M 6 X 20 DIN 912
SOC SCREW M 6 X 25 DIN 912
CLAMP

QR AXLE

SET SCREW M 4 X 6 DIN 914

Remarks

25 Pcs.
25 Pcs.
25 Pcs.
25 Pcs.
10 Pcs.
25 Pcs.

25 Pcs.
25 Pcs.

25 Pcs.

QUICKIE SHARK /SHARK S
PAGE 25




[08/2006] SHARK - SPINDAL HOUSING

PAGE 26 QUICKIE SHARK
/SHARK S




[08/2006]

QUICKIE SHARK /SHARK S
PAGE 27




Pos.
1.1
1.2
1.3
1.4
15
1.6
1.7
2.1
2.2
2.3
2.4
25
251

3.1-3.2

0.B.
3.2

Item Number
471 812 057
471812 117
471812 118
000 102 312.01
000 102 013-ET
471 812 076.01
471 812 076.02
471 812 087
471 812 090
000 102 319-ET
000 130 111-ET
000 138 001
000 138 001
471 812 125
000 130 121-ET
000 282 041-ET

Description

Spindal clamp large

Saddle for derailleur tube
Derailleur tube

Screw M6 x 32 Torx

Soc. screw M 6 x 70 DIN 912
Bottom bracket threaded
Bottom bracket for ball bearing
Chain guard std.

Chain guard carbon

Soc. screw M5x 16 DIN 912
Washer A 5,3 DIN 125
Rubber washer

Rubber washer, fork low only
Handle cpl.

Washer 6,4 DIN 7349 (for Handle)

Cap

Remarks

25 Pcs.
10 Pcs.

25 Pcs.
25 Pcs.

25 Pcs.
10 Pcs.

PAGE 28

QUICKIE SHARK

/SHARK S




SHARK - STANDARD CRANK [07/2005]

Pos. Item Number Description
11,13 000 228 102 Standard crank f. 7-Speed 175 mm
1.2 000 228 062 Spindal assy
1.3 na Crank screw
1.1-1.4 000 228 103 STND CRANK F.3X9-SPD 175MM

QUICKIE SHARK /SHARK S
PAGE 29




[07/2005]

SHARK - V-CRANK

R
Pos. Item Number Description Remarks
1.1-1.7 000 228 103 Standard crank f. 3 x 9-Speed 175 mm

11 000 228 126 Chain ring 48 teeth

1.2 000 228 124 Chain ring 36 teeth

1.3 000 228 122 Chain ring 26 teeth

14 000 228 103 Standard - V-Crank Pair
1.5-1.6 000 228 128 Chain ring srew / nut - Kit 4 Pcs.
17 na Crank - Screw

PAGE 30

QUICKIE SHARK
/SHARK S




SHARK - SPECIAL V - CRANK [11/20086]

Pos.
1.1,1.3-15
1.2-15

1.3

15

Item Number
471 854 001
471 754 001
000 210 016
000 121 029-ET

Description Remarks
SPECIAL V-CRANK RIGHT rechts
SPECIAL V-CRANK LEFT links
BALL BEARING 24X15X5/61802 2RS

SOC SCREW M 6 X 20 DIN 912 25 Pcs.

QUICKIE SHARK /SHARK S

PAGE 31




[04/2006]

SHARK - CRANK SHAFT / CHAIN RING

Pos. Item Number Description Remarks
11 471 854 051 Chain rings bracket small (4 arms)
1.2 000 228 122 Chain ring 26 teeth
13 000 228 124 Chain ring 36 teeth
15 000 228 126 Chain ring 48 teeth
1.6 000 228 128 Chain ring srew / nut 4 Pcs.
1.7 471 854 040 Crank shaft
1.8 000 210 015 Bearing 30x 42 x7 61806 2RS
1.9 471 854 041 Spacer
1.10 471 854 050 Chain rings bracket large (5 arms) w/o pic.
111 000 228 123 Chain ring 30 teeth
1.12 000 228 125 Chainring 42 teeth
1.13 000 228 127 Chain ring 52 teeth
PAGE 32 QUICKIE SHARK

/SHARK S




SHARK - HANDLES

[10/2006]

QUICKIE SHARK /SHARK S
PAGE 33




Pos. Item Number Description Remarks
1.1-1.3 471 812 102 Vertical shifter handle cpl.
1.2-1.4 471 812 103 Vertical handle cpl.
11 471 854 006 Vertical shifter handle
1.2 000 130 121-ET Washer A 6,4 DIN 7349 25 Pcs.
1.3 000 102 029-ET Soc. screw M 6 x 20 DIN 912 25 Pcs.
14 471 854 016 Vertical handle
2.1 471 854 030 Standard handle right
2.1 471 754 030 Standard handle left
3.2 470 812 079 Ergo handle 30 mm, w. possibility of mounting quadlever right
3.1 470 712 079 Ergo handle 30 mm, w. possibility of mounting quadlever left
3.3 470 812 078 Ergo handle 40 mm, w/o possibility of mounting quadlever right
3.4 470 712 078 Ergo handle 40 mm, w/o possibility of mounting quadlever left
4.1-4.4 406 812 047 Quad lever cpl.
4.1 406 812 055 Quad lever
4.2 000 281 013 Soft handle
4.3 000 130 108-ET Washer A 8,4 DIN 125 25 Pcs.
4.4 000 100 029-ET Hex. screw M 8 x 30 DIN 933 10 Pcs.
0-B. 000 228 068 MTB - Glocke

PAGE 34 QUICKIE SHARK

/SHARK S




SHARK - HUB SHIFTER [07/2005]

Pos. Item Number Description Remarks
11 000 228 046 Shifter f. 7-Speed w. clickbox cpl.

2.1 spare part n/a Rivet nut FKO M 8 x 14 -300

2.2 471 854 033 Shifter holder f. frame mounting

2.3 000 102 137-ET Soc. screw M 8 x 25 DIN 912 25 Pcs.

QUICKIE SHARK /SHARK S
PAGE 35




[08/2006] SHARK - GEARING SYSTEM
Pos. Iltem Number Description Remarks
11 000 220 076 STl index shifter SHIMANO ULTEGRA
1.2 000 220 077 Rear derailleur 9-speed SHIMANO XT
1.3 000 228 075-ET Shifter cable 1 Pcs.
14 471 858 006 Shifter cable housing for caster wheel fork high 760 mm
1.4 471 858 007 Shifter cable housing for caster wheel fork low 650 mm
15 000 228 082-ET Cable housing cap
PAGE 36 QUICKIE SHARK

/SHARK S




Pos.
1.6
1.7
1.7
1.8-1.12
1.8
1.9
1.10
1.11
1.12
3.1
3.1
3.2
3.2
3.3
4.1
4.1

Item Number
000 228 079-ET
471 858 008
471 858 009
471 858 016
615 821 003
615 821 002
000 102 137-ET
471812 410
000 861 200
471 854 100
471 854 101
471 854 102
471 854 103
000 228 096-ET
471 858 020
471 858 021

Description

Cable cap

Shifter cable housing for caster wheel fork high 760 mm

Shifter cable housing for caster wheel fork low 650 mm

Shifter mount at front fork

Inside clamp

Outside clamp

Soc. screw M 6 x 25 DIN 912

Shifter holder

Adapter sleeve

Drive chain for caster wheel fork high , 5-arm chain ring bracket 1795 mm
Drive chain for caster wheel fork high , 4-arm chain ring bracket 1720 mm
Drive chain for caster wheel fork high , 5-arm chain ring bracket 1545 mm
Drive chain for caster wheel fork high , 4-arm chain ring bracket 1470 mm
Chain link

Rear derailleur SHIMANO for caster wheel fork high cpl.

Rear derailleur SHIMANO LX for caster wheel fork low cpl.

Remarks
10 Pcs.

25 Pcs.

2 Pcs.

QUICKIE SHARK /SHARK S

PAGE 37




[04/29/2019]

SHARK - GEARING SYSTEM AND BRAKE

Pos. Item Number
1.3-1.7,1.9-1.11 470 813 030
11 000 228 298
11 000 228 101
1.2 000 228 299
1.2 000 228 206
1.3 000 228 076-ET
1.4 471 858 003
1.7 000 228 079-ET
1.8 000 762 005
1.8 000 762 002
1.9 471 858 002
111 000 228 075-ET

Description

Spare kits: Shift / brake cables

Rear derailleur, 9-speed, Racing

Rear derailleur, 9-speed, Touring
GRIP SHIFT - shifter, Touring

GRIP SHIFT - shifter, Racing

Brake cable

SHIFTER CABLE HOUSING 1020MM
Cable cap

Brake lever Touring

Brake lever Racing

Shifter cable housing when handle mount 1570 mm / Fork low
Shifter cable

Remarks

right

10 Pcs.

1 Pcs.

PAGE 38

QUICKIE SHARK
/SHARK S




SHARK - SEAT UPHOLSTERY

[09/2008]

Pos. Item Number
1.1 471 832 001S
1.2 471 832 002
1.3 000 104 083-ET
14 000 067 020
2.1-2.2 471 841 042
2.1 471 841 041
2.2 471 841 040
3.1 000 835 002

Description

Seat upholstery
Seat rall

Set screw M 5x 10
Cord

Hip belt cpl.

Hip belt

Hip belt holder
Seat Cushion

Remarks

25 Pcs.
Running length

6 pcs.

QUICKIE SHARK /SHARK S
PAGE 39




[04/29/2019] SHARK - FRONT FENDER & LIGHT

PAGE 40 QUICKIE SHARK
/SHARK S




Pos. Item Number
11 000 228 302

1.2 471 853 020

1.3 000 280 010-ET
2.1-2.4 471 812 304
2.2 471 861 002
2.3 840 826 007
2.4 000 102 012-ET

Description

Fender front

Fender rear

Zip tie 178 mm x 4,8 mm
Head light cpl.

Clamping tube

Socket nut

Soc. screw M6 x 30 DIN 912

Remarks

5 Pcs.

25 Pcs.

QUICKIE SHARK /SHARK S
PAGE 41




[04/29/2019]

SHARK - REAR FENDER & LIGHT

3.1
51—
Pos. Item Number Description Remarks
3.1 000 228 115 Rear light
4.1-4.7 471 812 305 Fender rear 20" cpl. Pair
4.1-4.7 471 812 306 Fender rear 26" cpl. Pair
4.1 000 228 303 Fender rear 20"
4.1 000 228 304 Fender rear 26"
4.2 471 853 011 Bumper / fender bracket right
4.2 471 753 011 Bumper / fender bracket left
4.3 471 853 009.02 Fender holder 26"
4.3 471 853 009.01 Fender holder 20"
4.4 000 130 107-ET Washer A 6,3 DIN 125 25 Pcs.
4.5 000 128 007-ET Hex. nut M 6 DIN 985 25 Pcs.
4.6 000 282 063-ET Nut cap f. M 6 10 Pcs.
4.7 000 102 012-ET Soc. screw M 6 x 30 DIN 912 25 Pcs.
5.1 000 228 229 Signal flag
PAGE 42 QUICKIE SHARK

/SHARK S




TIRE PUMP (03/2011)
Pos. Item Number Description
1 389050 TIRE PUMP
2 381230 VALVE ADAPTER PRESTA

QUICKIE SHARK /SHARK S

PAGE 43




Title

PAGE 44

QUICKIE SHARK
/SHARK S




	Title
	Title

	Table of Content
	QUICKIE SHARK / SHARK-S
	QUICKIE SHARK DISCONTINUED
	GLOSSARY OF ABBREVIATIONS
	BRAKE
	SHARK - BRAKE

	FOOTREST
	SHARK - FOOTREST

	STEERING FORK
	SHARK - STEERING FORK HIGH
	SHARK - STEERING FORK LOW

	WHEEL
	SHARK - DRIVE WHEEL 26" WITH EXTERNAL CASSETTE HUB
	SHARK - DRIVE WHEEL 26" WITH INTERNAL GEARING HUB WITH REVERSING DRUM BRAKE
	SHARK - REAR WHEEL

	FRAME
	SHARK / SHARK S - FRAME SHORT/LONG
	SHARK / SHARK S - FRAME WITH REMOVABLE FORK
	SHARK / SHARK S - STAND WITH X-LINK HINGE
	SHARK / SHARK S - STAND FOR REMOVABLE FORK

	BACKREST
	SHARK - BACKREST HIGH
	SHARK - BACKREST LOW
	SHARK - BACKTUBE

	GEARING SYSTEM / SPINDAL
	SHARK - SPINDAL HOUSING
	SHARK - STANDARD CRANK
	SHARK - V-CRANK
	SHARK - SPECIAL V - CRANK
	SHARK - CRANK SHAFT / CHAIN RING
	SHARK - HANDLES
	SHARK - HUB SHIFTER
	SHARK - GEARING SYSTEM
	SHARK - GEARING SYSTEM AND BRAKE

	SEAT
	SHARK - SEAT UPHOLSTERY

	ACCESSORIES
	SHARK - FRONT FENDER & LIGHT
	SHARK - REAR FENDER & LIGHT
	TIRE PUMP


	Duplicate of Title
	Title


